
aJUKI® 
1-Needle,Top and Bottom Feed Lockstitch Machine 
-*~+;~m..t~~~J ~.y~ 

D -1181 

PARTS LIST 

40027203 
No.1421-02 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



HOW TO MAKE USE OF THIS PARTS LIST 

1. Explanation of codes 

1) "*" mark .......... means this part is changed from the previous parts book. 

As to the details of the change,refer to "List for information of change". 

2) "01" .................. refer to "Note" explanation at bottom of page. 

2. Codes on the "Qty'' column 

· Each numeral indicates the number of parts required. 

· "0.1" and "2.5" indicate the length (in meters) of the respective parts. 

3. Parentheses mean that the corresponding part is a subpart that constructs an assembly part. 

4. Dotted lines on the Figures indicate assembly parts. 

5. As to the parts with marks of "*"(consumable parts) and"@" (optional parts) on the respective parts, 

it is recommended to prepare spares. 

1. " 5i~" 1iiJO)~.J5-all.aJ.J 

1) "*" E!J ..•..••..•• ilti[jj]O)J':-~ 7 ':!.'/ ~;::J:t~ L., ""(~[jj]it£~ ;h.tcW~>ii::~P;t: l.,3:t". 

it:s!P'J~I;I:" it£·~¥Jl1J A!--" ~$~Rl.,"l < tt~i.' • 
. 2) "01" .............. A...:..$i""f'"O)" li~" O)al/,aJ.J'ii::$1\R t.., "l < tt~ ... ,. 

2. ~:iJOOO)~¥-I;I:, @~~~t..,, o.1, 2.5!(¥0)~f~I;I:, :m:~ C!!iift.,<-f-Jv) ~~t.,a:t". 

3: ~:!i1iiJO) C ) ~1, >t:fl.W~~m:PX;t..,""Ci.'~rW~""CaH,.: t~~P;t:t..,a:t". 

4. -{ 5 i ~ ~-$i'O) - - - - - ~~;!:, *!i~fij$;1:'<(;)~.: t >ii::~P;t: [., 3: t" 0 

5. IJ A l--~-$i'O) "N' OJ!HtW~), "@" (;t7''l :3 ~W~) O)E!Jtli<Ii.'tcW~I;I:, 

.:Yiili~*filli [.,""(";E)<.: t ~<I:>~ ill'.>[., 3:t". 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



CONTENTS 

§ {Jz 

l.MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS ............................. 1 

jjJ[$ . 5'1-~~t* 

2. MAIN SHAFT & THREAD-UP LEVER COMPONENTS ...................................... 3 

l:fi!I·J(W~~ 

3. NEEDLE BAR, UPRIGHT SHAFT & HOOK DRIVING SHAFT COMPONENTS ................. 5 

#~-li~·l"fl!l~~ 

4. HAND LIFTER COMPONENTS ............................................................. 7 

3lJl i5 ?~_t If'~~ 

5. FEED MECHANISM COMPONENTS ........................................................ 9 

~~)~~~ 

6. ~PER FEED MECHANISM COMPONENTS ............................................... 11 

l:J!U ~{* 

7. OIL LUBLICATION COMPONENTS ....................................................... 13 

~Ml~~~ 

8. OIL RESERVOIR COMPONENTS .......................................................... 15 

nafaf~~t* 

9. BELT COVER & BOBBIN COMPONENTS .................................................. 17 

x./v t- tJ ;\- · *§l*lf* 

10. THRI~AD STAND COMPONENTS .......................................................... 18 

*li~~~Mf* 

11. LIST FOR INFORMATION OF CHANGE ................................................... 19 

f£J!•I'It¥!l !J :A t-
NUMERICAL INDEX OF PARTS ........................................................... 20 

*31 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



1. MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS 

m!$ · 7'1·-&~Mi.% 

7 

19~ 

1 8 

55 

J? 

404 -
/ 

39~r 
40 
<~ 

3 7 )ID 
38 

41 i-0,1 
I • I 
I """ 

142 ~I ! 
I 43 ~I 
I 44___j I L _______ _j 

8 

< 

-1-

/ 

58 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30-tr 
31 
32 
33 
34 
35 
36-tr 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54-tr 
55 
56 
57 
58 

400-22646 
229-02506 
SS-6080320-SP 
400-21790 
TA-0850604-RO 
TA-1250705-RO 
SS-4120915-SP 
400-22647 
400-21567 
TA-2000502-RO 
TA-210I002-RO 
400-21907 
400-21592 
400-21593 
229-58300 
TA-2351004-RO 
400-23295 
114-15205 
SS-4120615-SP 
SS-4120615-SP 
2:36-26104 
110-01500 
229-62054 
229-21308 
229-21407 
229-62005 
229-21803 
229-21506 
z:w-212o9 
229-21605 
229-45307 
SS-8090670-SP 
SS-8150710-TP 
229-20904 
400-21615 
SS-2110920-TP 
229-20607 
SS-611 061 0-TP 
TA-1250406-RO 
SS-4120915-SP 
229-01250 
229-01201 
229-01300 
SS-6060210-SP 
22:9-01003 
TA-2050406-RO 
SS-4121015-SP 
CM-3002000-01 
SS-4701415-SD 
SS-7110540-SP 
CM-3002001-Al 
22:9-01805 
22:9-02605 
ss- 211 0915-SP 
SS:-4112215-SP 
TA-0950806-RO 
PS:-0500202-KP 
229-01508 

FACE PLATE 
FACE PLATE 
SCREW 1/8-44 L= 2. 5 
FACE PLATE OIL SHIELD ASM. 
RUBBER PLUG 
RUBBER PLUG 
SCREW 3/16-28 L=9 
WINDOW PLATE 
GASKET 
RUBBER PLUG 
RUBBER PLUG 
UPPER FEED BASE COMPL. 
PIN(A) 
PIN(B) 
NEEDLE THREAD GUIDE PIN 
RUBBER PLUG 
THREE ETELET 
THREAD TAKE-UP LEVER COVER(JE) 
SCREW 3/16-28 L=6 
SCREW 3/16-28 L=6 
ARM THREAD GUIDE A 
SCREW 
THREAD TENSION ASM. 
THREAD TENSION NUT 
ROTATION STOPPER· 
THREAD TENSION SPRING 
DISK STOPPER 
THREAD TENSION DISK 
THREAD TENSION POST 
THREAD TAKE-UP SPRING 
THREAD TENSION POST BASE 
SCREW 9/64-40 L= 5. 5 
SCREW 15/64-28 L=7 
PIN 
THROAT PLATE 
SCREW 11/64-40 L=8.~ 
ARM THREAD GUIDE B 
SCREW 11/64-40 L=6 
RUBBER PLUG D=12. 5 L=4 
SCREW 3/16-28-1=9 
SLIDE PLATE ASM. 
SLIDE PLATE 
SLIDE PLATE SPRING 
SCREW 3/32-56 L= 1.9 
BED SCREW STUD 
RUBBER PLUG 
SCREW 3/16-28 L=10 
ATTENTION SEAL 
SCREW 
SCREW 11/64-40 L=5 
SAFETY LAI3EL.,3 (SMALL). 
GROUND MARK 
RULER STOP SEAT 
SCREW 11/64-40 L=8.5 
SCREW 11/64-40 L=22 
RUBBER PLUG 
SPRING PIN 5X20 
INDICATION PLATE A 

-2-

~Y1~ 
~Y1~7Y3')l\'Y 

t7~y· 1/8-44 L=2.5 
~YT .1Jl;' ')l\' Y(:7~) 
~~tY 
~~tY 
t~·~-y· 3/16-28 L=9 
'1~'1~ 
"lV 1 ~ J\" i'=\'Y 
~~tY 
~~ty 

')~t:79~'-A(Ji'J'')) 

1f=t' ~t· Y(A) 
1f=t' ~t· Y(B) 
1~7Y71lli'') 
~~ty 

~i'M~/J7 
7Yt' Y;iJJ\'-(JEy3')) 
t~· -*Y 3/16-28 L=6 
t~·~-y· 3/16-28 L=6 
7-MHYNA 
7-A 1~7YT1 A ~~~y 
1~f3')5'(:7~) 
1~f3')Yfi'~ 
1~f3')J~'7/J17Y~· ~ 
1~f3')JJ\' ~ 

1~f3')J~'7HI 

1H3?"Y~'7 
1~f3')"JJl;'') 

1H9J\' ~ 
1~f3')J)j;'')~'1 

~~~-y· 9/64-40 L=5.5 
~~ty· 15/64-28 L=7 
1~.1)~~t· y 
/\91~ 
"lM7~-y· 11/64-40 L-8.5 
7-MHYNB 
t71J' 11/64-40 L=6 
~~tY D=12. 5 L=4 
t~·~-y· 3/16-28 L=9 
:A~· 91:ll(:7~) 
:A~· 91~ 
:A~· 91)11\'~ 

t7ty· 3/32-56 L=l.9 
~· i'V Yf.1') 
~~tY 
t~· ~-y· 3/16-28 L=lO 
.1t· 7/J' h?1"Y-!H 16) 
t~· ~)" 

"l!vt71Y 11/64-40 L= 5 
7Yt' Y7~. J~ 3 ( Y3')) 
:7' 7YV "l-:7 
y 3')=\'' ~~~· 
"li~71J' 11/64-40 L=8.5 
t~·~y· 11/64-40 L=22 
~~tY 
:AT 9Y:7' t• Y 5. OX20 
t1~Yft3')5'' I\' Y (A) 

2 
1 
6 
1 
1 
1 
1 
1 

(1) 
(1) 

1 

1 
1 
1 

(1) 
(1) 
(1) 
(1) 
(2) 
(1) 
(1) 
(1) 
(1) 

1 
1 
1 
1 
1 
1 
1 
2 
1 

(1) 
(1) 
(2) 
4 
1 

10 
1 
1 
2 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



2. MAIN SHAFT & THREAD-UP LEVER COMPONENTS 

_tf!IJ · ::;RWOOt-* 

32 

-3-

~ 8 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



HIT. _NQ _ _ /iOIE ___ .. ~ AJ<1 ~o_. __________ ~ J: _ s_ g _R _ r_ ~ _T _ I .9 _ N ____________ t __ ~ _ f _ J ________ 9ty __ 

1 SS-8151150-TP SCREW 15/64-28 L=10.5 ~~1Y 15/64-28 L=10.5 1 
2 400-21775 THREAD TAKE-UP LEVER ASM. 9Yjjyt_• Y j~ 1 
3 R0-0291801-00 RUBBER RING oyyj· 1 
4 400-21773 ECCENTRIC FEED CAM ASM. A{J\{;tj9:7JA(j~) 1 
5 400-21574 ECCENTRIC FEED CAM A{J\{;tj97Jl. (1) 
6 SS-8660810-TP SCREW 1/4-40 L=8 ~~1,. 1/4-40 L=8 (2) 
7 229-03207 MAIN SHAFT BUSHING, FRONT ?r.w j\'IJ:!.ZJ~ 1 
8 400-26457 HAND WHEEL B 11;r ~j· J~'i'B 1 
9 SM-4051055-SP SCREW fi\. 1Y 3 

10 400-21774 VERT I CAL FEED CAM ASM. Y 3iJ'J• ;tj9:7JAU~) 1 
11 SS-8681650-TP SCREW 9/32-28 L=16 ~)1,. 9/32-28 L=16 ( 2) 
12 400-21575 VERT I CAL FEED CAM ,.3iJ'J•;tj97Jl. (1) 
13 400-21770 COUNTER WEIGHT ASM. Y971MU~) 1 
14 SS-8681650-TP SCREW 9/32-28 L=16 ~)1,. 9/32-28 L=16 (1) 
15 SS-8660410-SP SCREW 1/4-40 L= 4.2 ~)1J• 1/4-40 L=4. 2 (2) 
16 R0-0442401-00 RUBBER RING oyyj· (1) 
17 SS-7681650-TP SCREW 9/32-28 L=16 'i'J~t'ltY 9/32-28 L=16 (I) 
18 400-21635 COUNTER WEIGHT J971M (1) 
19 400-24118 PITMAN SLEEVE 7:!.Z'i':!.Z"f\' 1 
20 22'.9-03405 MAIN SHAFT BUSHING, REAR ?r.W jiJYO~:!.l!~ 1 
21 110-02508 OIL SEAL ~:!.ZJ~ ;t{J~'-J~ 1 
22 RC-1850001-KP SNAP RING 18.5 C7J• :!.Z}P7 18.5 1 
23 22:9-04155 MAIN SHAFT THRUST COLLAR ASM. ?r.W jA7A}iJ'J(j~) 1 
24 SS-8660610-TP SCREW 1/4-40 L=6 }:;{1,. 1/4-40 L=6 (2) 
25 229-04106 MAIN SHAFT THRUST COLLAR iJTJ'Y jA7A~ iJ'J (1) 
26 B1215-552-000 OIL ADJUSTING COLLAR j7yj ~93- f3-~J7J7- 1 
27 229-03306 BUSHING, INTERMEDIATE ??'' jT:iJ):!,l)~ 1 
28 110-02904 ROLLER FELT )YT ~93? f3i;t17I!H 1 
29 400-26456 HAND WHEEL A 1\A. ~j· J~'i'A 1 
30 SS-8151550-SP SCREW 15/64-28 L=15 ~J1Y 15/64-28 L=15 2 
31 229-03009 MAIN SHAFT i;r;Y j 1 
32 229-03900 ADJUSTING PIN j7yj~93i;f3iJ~'Jt'Y 1 
33 400-23031 FEED DRIVE ECCENTRIC CAM ,. 3 -'J· 711. 1 
34 SS-8660610-TP SCREW 1/4-40 L=6 ~)1,. 1/4-40 L=6 1 
35 SS-8661030-SP SCREW 1/4-40 L=10 ~)1,. 1/4-40 L=10 

-4-

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



3. NEEDLE BAR, UPRIGHT SHAFT & HOOK DRMNG SHAFT COMPONENTS 

)%ff* · .lr!MJ · l'"lli!IJOOt% 

1-g 1,---=--=---=--=-===~--, --~ 
II ~---, I I 
I 1 ~ \ : I 
I I ®----1 5 \_1 4 I I 
I I -1 l I I 
11&111 I I I 
I I I I I 
I I~ I l-----13 I 
I L ____ _j : I 
I I 
I I I I 
I 1 6------,/ 1 I I 
I ( 17 I~ I I I 
I I 1 _h.A."' I I I 
I ~ I 1
1 

L ____ _j I I 
I ------------ f--1 2 

2 

3 

1----------~-
11 ;----, I 
II -11 I 
1 1 19 /20 I 1 
I~ I I 

:1 (@1 I 
I I I : I 
I L I 1 1 ____ _j l-18 

II~~ I 1 1 I L_211 
:I I~ \\ I 
I I I dA I I 
II I ®----22 I I I 
1

1 L ____ _j I I 

L L -=_ -=-_-___=:-__=-_=-~ = = = _j --_j 

8 

7 

/~ 

10~ 

11--l 
32 

i-33 

-5-

26 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



!_lli! ~ /iO ___ NQ~ ____ P~T _ NQ. _ _________ )) _ E_ §_C _ ~ _I_ P_ I _I_ 0_ ~ ___________ t __ 'I _ _ '!: __ 1 _________ fJ!:~ _ 

1 229-01409 NEEDLE BAR UPPER BUSH CAP J>9J)( 'l'l!J;(~Ivf'\'YT 
2 229-06101 NEEDLE BAR BUSHING, UPPER }\ 9 )j( '7'79:;(911-
3 400-23030 NEEDLE BAR ll9J)( '7 1 
4 114-04704 OIL WICK HY :7\'J.~:;(~Y J.~Y 1 
5 2:29-16506 SET SCREW ~~y :7\'J.~:;(~Y 1 
6 B1414-555-000 SLIDE BLOCK 1>9Jl;' '79' f 7Y71JO 1 
7 400-23223 NEEDLE BAR THREAD GUIDE J>9lli' '71HY71 1 
8 400-21604 NEEDLE BAR BUSHING, LOWER ll9J);''7~9)(9J1, 1 
9* SS-7080510-TP SCREW 1/8-44 L=4.5 \'IH:.7~Y 1/8-44 L=4. 5 1 

10 400-24124 NEEDLE BAR THREAD GUIDE J>9Jl;' '71~:7J'r 1 
11* MlJP-170B2100 NEEDLE DPX17 #21 il9 DPX17 #21 1 
12 B1307-155-0CO GEAR & PINION ASM. :7Jtllr lv\'Y 3'7?'' :7~ 1 
13 BI306-155-000 PINION 'l.r. :71-lJM' 11-" ~3- (l) 
14 BI305-012-000 GEAR 'l.r. :7Jtll:7· 11-" 9'1 (l) 
15 SS-8660810-TP SCREW 1/4-40 L=8 ~)(~Y 1/4-40 L=8 ( 2) 
16 B1306-155-000 PINION 'l.r. :71-lJM' 11-" ~3- (l) 
17 SS-8660810-TP SCREW 1/4-40 L=8 ~)(1:Y 1/4-40 L=8 (2) 
18 BJl307-155-000 MITRE GEAR LARGE ~9 :71-lJM' 11-" 9· 1 (l) 
19 Bl307-155-000 MITRE GEAR LARGE J9 :71-lJM' 11-" 9' 1 (l) 
20 SS-8660810-TP SCREW 1/4-40 L=8 ~:;(~~· 1/4-40 L=8 (2) 
21 Bll308-155-000 MITRE GEAR SMALL J9 :7Jtllr 11-" J3- (l) 
22 SS-8660810-TP SCREW 1/4-40 L=8 ~:;(~~· 1/4-40 L=8 ( 2) 
23 400-21612 UPRIGHT SHAFT 97-7' :7 1 
24* * 400-21608 HOOK ASM. :71\' :7 ~ 1 
25 2~~9-051 03 UPRIGHT SHAFT BUSHING, UPPER 97-Y :7'7!7:;(911- 1 
26 229-05202 UPRIGHT SHAFT BUSHING, LOWER 97-Y :7J9)(91v 1 
27 2Z9-16308 HOOK DRIVING SHAFT BUSH, REAR y~~· :7'7~0:;(911- 1 
28 SS-4120915-SP SCREW 3/16-28 L=9 yr..· ~y 3/16-28 L=9 1 
29 229-17157 THRUST COLLAR ASM. , REAR Ji~':7A7A~'l'r'l~0(:7~) 1 
30 SS-611 0420-TP SCREW 11/64-40 L=4.8 t7~Y 11/64-40 L=4. 8 (2) 
31 114-03300 HOOK DRIVING SHAFT JU':7 1 
32 400-21622 BOBBIN CASE POSITIONING FINGER 7:71:71'\';HJ. 1 
33 SS-4110915-TP SCREW 11/64-40 L=9 yr..·~y 11/64-40 L=9 1 
34* * 400-21610 BOBBIN J);' t' y 1 
35 400-21613 HOOK DRIVING SHAFT BUSH, FRONT J~Y :7'l'J.)(91v 1 
36 22:9-17058 THRUST COLLAR ASM. ,, FRONT J~J':7A7A~'l'r'i'J.(:7~) 1 
37 SS:-8110410-TP SCREW 11/64-40 L= 3. 5 ~ :;(1:~' 11/64-40 L=3. 5 (2) 
38* * 400-21609 BOBBIN CASE ASM. J);' t• Y'r-A(:7~) 1 

-6-

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



4. HAND LIFTER COMPONENTS 

¥JI~ X.J::IJ'OOt% 

7 

4 
3 !''- I 

9 

25~ 

1 9 

-7-

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



~- _NQ __ f!O'[E ___ ·- r~ ~0.: __________ ~ _E _ S_ g _R _I_ r _T_ ~ .9 _ N_ ___________ t __ ~ _ j _ _ j ________ _9ty __ 

1 229-07802 HAND LIFTER H:rn· vJ\' - 1 
2 B1521-555-000 SCREW H:rn· v11·- ~:;{tY 1 
3 R0-0371801-00 RUBBER RING 09Y:7' 1 
4 400-21570 HAND LIFTER CAM ASM. H:ry:r· ilAC'JO:.) 1 
5 2~W-08503 HAND LIFTER CAM HIJ:7'jJA (1) 
6 229-08602 HAND LIFTER CAM SHAFT H:rn· bAY 'J (1) 
7 110-06509 LINK SHAFT tH:7'9Y'JY''J 1 
8 SS-7091110-TP SCREW 9/64-40 L=10.5 ~~t7t~· 9/64-40 L=10.5 1 
9 RE-0500000-KO E-RING Eb' !>! ~ :;{9 5 3 

10 SS-8660810-TP SCREW·1/4-40 L=8 ~:;{ty• 1/4-40 L=8 1 
11 SS-6090910-SP SCREW 9/64-40 L-9 t7tY' 9/64-40 L=9 2 
12 22:9-08909 HINGE SCREW t!f' y:r· 3J;Ji' tW YtY 1 
13 SD-0720331-SP HINGE SCREW D= 7.24 H= 3.3 !>!' Yt'Y D=7. 24 H=3. 3 1 
14 22:9-08800 KNEE LIFTER LINK t!l-'7:7' 9Y'J 1 
15 22,9-09006 KNEE LIFTER CONNECTING ROD t!f' y:r· v Y:71ili' ? 1 
16 B1510-155-000 PRESSER BAR LOWER BUSHING ;HI;Ji' - ~!JZ:;(!JZJ!,. 1 
17 RE-0500000-KO E-RING Eb' !>1~:;{1] 5 2 
18 229-20201 RETURN SPRING 1~.J.)],:;{--(!Jl=H' J)\' t 1 
19 229-20409 THREAD RELEASE PIN SPRING 1~.J.JJ,:;{t' YJ\' t 1 
20 400-21791 PRESSER FOOT ASM. ~·.J.t;i!)-I (J\9iJ' -~·1~) 'JO:. 1 
21 229-20300 THREAD RELEASE SUPPORTING PIN 1~.J.)],:;{i}i)" 3t' y 1 
22 229-20003 THREAD RELEASE PLATE 1~.J.)],:;{--(!Jl 1 
23 110-18108 TENSION RELEASE SHAFT 1~.J.)],:;{--( !Jly' 'J 1 
24 229-07505 PRESSER SPRING REGULATOR ;Hif3?t1tY 1 
25 229-07604 PRESSER SPRING REGULATOR NUT ;Hif3?t1tY :T1~ 1 
26 229-07703 PRESSER GUIDE BAR i!I-IYYN;Ji'? 1 
27 400-21617 PRESSER SPRING ;Hif3?t1J\'t 1 
28 400-21568 PRESSER BAR GUIDE BRACKET i!fi;Ji'?!J!'~ 1 
29 400-24122 KNEE LIFTING CROSS ROD ASM. t!f'Y:7'3J;Ji'?('J::.) 1 
30 400-24132 LIFTING LINK ASM. tH:7'9Y'J('JO:.) (1) 
31 229-08107 LIFTING LINK HY:7' 9Y'J (1) 
32 229-08206 LIFTING LINK PIN t~Y:7'9Y'Jt'Y (2) 
33 RE-0500000-KO E-RING Eb' !>1~:;{1] 5 (1) 
34 229-08305 KNEE LIFTING CROSS ROD t!f' y :r· 3J)j;' ? (1) 
35 RE-0500000-KO E-RING Eb' !>! ~ :;{9 5 (1) 
36 400-23246 LIFTING PLATE tH:7'1!>! (1) 
37 * 400-17805 PRESSER BAR ;H:r;Ji'?. 1 
38 400-21597 THREAD GUIDE ;H:r;Ji'?!>Z'H~YYN 1 

-8-

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



5.FEEDMEC J! IJ OOt* HANISM COMPONENTS 

20 

53 b r ~) 
1 9 

3 1 8 

(22ij 

48 

~ 
1 7 

-9-

29 

I 

I 

I 

35 / 

~ 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



R!\.f.:. _NQ __ JI!.O}'E ___ .. fAcR'!: ~0_. __________ ~ ~ _ S_ g _R _I_ f _T_ l .9 _ N ____________ t __ ~ __ JI __ f ________ 9tJ __ 

1 400-24130 PITMAN 7'J."l'J. 01V 1 
2 400-26195 PITMAN LINK 7'J."l'J.9'Jj 1 
3 400-24119 WALKING FOOT PIN ;tj9f3'/·b''J.'1t' 'J 1 
4 400-24117 FEED REGULATOR t:J9f3'lt::w 1 1 
5 22:9-11705 FEED REGULATOR BUSHING ;t;J9f3'/t1'J.' 1;>('J.)~ 1 
6 400-26519 FEED REGULATOR SHAFT t:J9 f3'/t1'J.' fY j 1 
7 400-27561 FEED REVERSE SHAFT t:J9!;1\' -Y j 1 
8 22:9-12802 FEED LEVER SHAFT BUSHING t:79!.-l\' -Y :JM!~ 1 
9 Sllii-8061050-TP SCREW ~;>~~y· M6 L=:lO 1 

10 Sliii-8061010-TP SCREW ~)l~Y' M6 L=lO 1 
11 22,9-12703 FEED LEVER ;t;J9!;1\'- 1 
12 SS:-6121860-SP SCREW 3/16-28 L=l8 t7~5'· 3/16-28 L=l8 1 
13 400-21571 FEED DIAL t:J9~'1tJv 1 
14 22,9-12000 FEED REGULATOR PIN ;t;J9f3'/t1t''J 1 
15 22.9-12109 FEED REGULATOR PIN SPRING t:79f3'/t1t''JI\'~ 1 
16 229-11804 FEED REGULATOR SCREW ;t;J9 f3'/t11Y' 1 
17 229-12505 FEED REVERSE ARM SCREW ;tj9!;1\' -'/7' ~:;>(~)" 1 
18 400-24121 LEVER RETURN SPRING !;1\'-H'YI\'~ 1 
19 110-50655 LEVER CRANK ASM. !;1\' -'}:p j~ 1 
20 400-26194 HINGE PIN 7'J."l'J.9'J:JY j 1 
21 400-24308 FEED ROCK SHAFT CRANK A1"1 t:J9'l:T' (L) 1 
22 SS-6121210-SP SCREW 3/16-28 L=l2 t7~5'· 3/16-28 L=l2 1 
23 229-40803 FEED BAR SHAFT H9'J.'1Y !I 1 
24 RC-0150001-KP RETAINING RING 13.8 C;!J' 'J.~;>IIJ 13.8 1 
25 400-21772 FEED BASE ;t;J9'J.'1 1 
26 SS-4080620-TP SCREW 1/8-44 L=6 -}J\' ~y 1/8-44 L=6 2 
27 400-21621 FEED DOG t:79 1 
23- 229-13701 FEED SPRING HOOK ;t;J91\'~7J'J 1 
29 R0-0922702-00 RUBBER RING 0 9'1!1' 1 
30 229-12901 FEED ROCKER SHAFT A1"1t:J9Y' j 1 
31 NS-6680410-SP NUT 9/32-28 01M71~ 9/32-28 1 
32 229-15151 FEED ARM COMPL. y 3'/'r' t:J9'l:T' (j~) 2 
33 SS-6121210-SP SCREW 3/16-28 L=l2 t715'' 3/16-28 L=l2 (1) 
34 229-15003 CONNECTING ROD y 3'/'r' ;t;J901~. 1 
35 SD-1000801-SH HINGE SCREW D=lO H=8 'J.''J~y· D=lO H=8 1 
36 229-15201 FEED DRIVING SHAFT Y' 3'/'r' t:795'' :7 1 
37 229-04155 MAIN SHAFT THRUST COLLAR ASM. '}IJY' :7A7){~ '}'r(j~) 1 
38 SS-8660610-TP SCREW 1/4-40 L=6 ~;>~~Y 1/4-40 L=6 (2) 
39 229-13008 FEED ROCKER SHAFT BUSHING ;t;J9Y j;>('J.J~ 1 
40 WZ-1250300-KO WAVED WASHER 12.5Xl7X0.3 7~h''J.~'h'~ l2.5Xl7X0.3 
41 SS-6121210-SP SCREW 3/16-28 L=l2 t7~5'· 3/16-28 L-12 
42 RC-0150001-KP RETAINING RING 13.8 C;!J' 'J.~;>IIJ 13. 8 
43 229-40654 FEED ROCKER ASM . t:79'J.'1'l:T' (:7~) l 
44 SS-7121410-TP SCREW 3/16-28 L=l4 "llt7~)'· 3/16-28 L=l4 (1) 

45 WP-0480856-SP WASHER 4. 8X8. 4XO. 8 t7~'h'~ 4.8X8.4X0.8 (1) 
46 229-15359 DRIVING SHAFT CRANK ASM. 5''3'}'r't:797'J."l'J.(:7~) l 
47 SS-6121210-SP SCREW 3/16-28 L=l2 t715'' 3/16-28 L=l2 (1) 

48 229-13008 FEED ROCKER SHAFT BUSHING t:J9Y :J)l~Jv 1 
49 229-04155 MAIN SHAFT THRUST COLLAR .ASM. '}IJY' j){7){~ '}'r(j~) 1 
50 SS-8660610-TP SCREW 1/4-40 L=6 ~:;>(~)" 1/4-40 L=6 ( 2) 
51 R0-0781 901-00 RUBBER RING 09'Jj' 1 
52 SS-7120910-TP SCREW 3/16-28 L=9 "llt7~,. 3/16-28 L=9 1 
53 400-26520 FEED ROCKER SHAFT CRANK PIN A1 "1t:79 'l:T' t' 'J 
54 229-72806 FEED ECCENTRIC CAM SETSCREW ;t:J9"'JY'JhM;>~~y 
55 SS-8110410-TP SCREW 11/64-40 L= 3.5 ~;>~ty• 11/64-40 L=3.5 
56 229-72806 FEED ECCENTRIC CAM SETSCREW t:79 J\'JY'Jh.A ~;>~~y l 
57 SS-7620750-SP SCREW 3/16-32 L= 6. 5 "llt7~)'· 3/16-32 L=6.5 1 

-10-

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



HANISM COMPONENTS 6 UPPER FEED MEC 

.t*~OO~ .~ 

46~.)33 

1 4 

.34~/ 
0-/ / 

/ 
/ 

-11-

66 

I 

lb36 

~!7 

5 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



RJl.:. _NQ __ ~OJE ____ ~A_]{'[ ~0_. __________ ~ J_: _ S_ g _R _I_ ~ _T_l .9 _ N ____________ t __ ~ _ j _ _ f ________ 9ty __ 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 

SS-·7090610-SP 
400-21576 

* 400722003 
400-2l578 
400-21623 
400-21782 
SS-6151412-TP 
B3009-141-HOA 
B3010-141-HOO 
400-21625 
WP-0650876-SD 
400-27810 
NS-6150310-SP 
SD-0850751-SP 
400-21579 
SS-8150510-TP 
B3016-141-HOO 
400-21581 

* 400-22000 
B3015-141-HOO 
400-27512 
400-21582 
400-21577 
SD-0850751-SP 

*01 400-29415 
400-21627 
400-22772 
400-21787 
400-21788 
Bl414-012-000 
RE-0400000-KO 
400-21583 
400-21584 
400-21585 
400-21938 
B3029-141-HOO 
400-21587 
400-21594 
400-21595 

* 400-21628 
* 400-21588 

400-21629 
400-23033 
228-88002 
400-21590 
SS-8151150-TP 

*0 I 400-29413 
*01 400-29414 

229-04155 
CS-14 71212-SH 
SS-8660610-TP 
NS-6150310-SP 
400-25574 
NS-6160520-SP 
NS-6680320-SP 
NS-6680410-SP 
NS-6680320-SP 
400-21630 
SS-4120915-SP 
SD-1020961-SP 
SS-7121410-TP 
SS-7091110-SP 
SS-4120915-SP 
SS-4120915-SP 
BI213-012-000 
SS-8660612-TP 

NOTE (?'±ilC.) 

SCREW 9/64-40 L=6 
CRANK CONNECTING ROD 
UPPER FEED DRIVING SHAFT 
CONNECTING LINK 
L-SHAPED LINK 
UPPER FEED SPRING ROD 
SCREW 15/64-28 L=l4 
NUT 
WASHER 
BUSHING 
WASHER 6. 5Xl3XO. 8 
FELT 
NUT 15/64-28 
HINGE SCREW D= 8.50 H= 7.5 
HINGE SCREW 
SCREW 1/4-40 L-6 
HINGE SCREW, B 
WALKING BAR DRIVING LINK 
L-SHAPED ROD 
HINGE SCREW 
HINGE SCREW 
CONNECTING LINK HOLDER 
CONNECTING LINK 
HINGE SCREW D= 8. 50 H= 7. 5 
WASHER (C) 
SLIDE FORK 
PRESSURE FOOT 
SLIDE BLOCK ASM. 
SLIDE BLOCK PIN 
NEEDLE BAR SLIDE BLOCK 
E-RING 4 
CONNECTING ARM 
UPPER FEED DRIVING SHAFT 
BUSHING, FRONT 
BUSHING, REAR 
DRIVING SHAFT ROD 
DRIVING ROD 
L-SHAPED LINK (A) 
L-SHAPED LINK (B) 
SPRING 
SPRING POLE 
RETAINING PLATE 
ADJUSTING THUMB SCREW 
OIL SEAL 
SPRING BAR 
SCREW 15/64 28 L-10.5 
WASHER (A) 
WASHER (B) 
MAIN SHAFT THRUST COLLAR ASM. 
THRUST COLLAR D=l4. 72 W=l2 
SCREW 1/4-40 L-6 
NUT 15/64-28 
FELT 
NUT 1/4-24 
NUT 9/32-28 
NUT 9/32-28 
NUT 9/32-28 
HINGE PIN 
SCREW 3/16-28 L=9 
HINGE SCREW D=l0.2 H=9.6 
SCREW 3/16-28 L-14 
SCREW 9/64-40 L=l0.5 
SCREW 3/16-28 L=9 
SCREW 3/16-28 L=9 
FELT RETAINER 
SCREW 1/4-40 L-6 

01 .... SELECTIVE PARTS 

-12-

'l}~\:.7~7' 9/64-40 L=6 
:iJAll;Y]-' 
if'J it~Y Y ~ 
y 3-'r'i-:IJ' ~ 
L19 
'7'lit~9 177' 
ll"'JM7H' H 15/64-28 
:IJA ll"'Jr 9'Y~J't"'Jr 
:bAll"')]-' 9'Y~J't'7J'~ 
'l'lit~YY ~i-9!~ 
t7t'7J' ~ 6.5Xl3X0.8 
h'7.17J:J~r 
ll"'J:iJ~t"'Jl- 15/64-28 
:$!' Y~Y D=8. 5 H=7. 5 
7JAll"'JI-'9'YW 
ri-~J· 1/4-40 L-6 
L19ll"'Jr' 9'Y~J' B 
L19 ll"')j- HI :IJ' ~ 
L19l11V 
L19ll"'J]-' 9' Y~J' 
L19ll"'Jr' 9' Y~Y B 
i-:iJ'Hti 
t' Y::l' j.j)' ~ 
9'Y~J' D=8.5 H=7.5 
L19ll"'Jr'ifti:iJ'~ t':IJ'~C 
t' Y:!' Y9 
t~Yn 
t' Y:l' M3' 'l ~".. 
t' Y'J' M-:J' 'l Y ~ 
IIYl!i' - 7Yt-{'Jll 
E:IJ' 9!-"/.'7 4 
t:IJJ' ~9' }~'l 
77JY~ 
77JY ~ni-9!~ 
77JY ~'lJlli-9!~ 
t:IJY~'77' 
-e· Y'J'll"'Jr' 
L1:$1YY~(A) 
L19YY~(B) 
'l'lit~W ~ 
'l'lit~W ~ JYlli' -
'l'lit~W ~'l'J 
'l'lit~YII' ~ f3-t"'J~J' 
it~YY ~;;t-{JJ,}-J~ 

'l'lit~YII' ~ !-' 9'1 
]--;.~y· 15/64-28 L-10.5 
L1:$1ll"')J-' jfj-I;iJ' ~ t• :iJ' ~A 
L1:$1ll;Y]-'ifti:iJ'~ t':iJ'~B 

'l'lY ~A7A]-'l'J0"..) 
A7Ar'l'J D=l4. 72 W=l2 
]--;.~y 1/4 40 L-6 
ll"'J:iJ~t"'Jl- 15/64-28 
nM1r· h'l.J.7I!~r 
ll"'J:iJ~t"'JJ- 1/4-24 
ll"'JMt"'Jl- 9/32-28 
ll"'JMt"'Jl- 9/32-28 
ll"'JMt"'JJ- 9/32-28 
t• Y'J' Y9]-"/.t" Y 
t~· ~y· 3/16-28 L=9 
9' y~y· D=l0.2 H=9.6 
yJJ,t7~y· 3/16-28 L-14 
YJ~t7~Y 9/64-40 L=lO. 5 
t~· ~y· 3/16-28 L=9 
t~· ~y· 3/16-28 L=9 
7IJ~l- HI 
]-j.~y· 1/4-40 L 6 

I 
(1) 

I 
I 
2 
1 

0.02 
1 
1 
1 
2 
2 
1 
1 
3 
I 
1 
1 
I 
2 
1 
I 
1 

(1) 
(1) 
(1) 

1 
1 
1 
I 

I 
2 
2 
I 

(1) 
( 2) 

1 
I 
I 
1 
1 
1 
1 
1 
2 
1 
2 
2 
2 
1 
2 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



7. OIL LUBLICATION COMPONENTS 

~rwoot-% 

-13-

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



~- _NQ __ ~OJE ____ PA¥I ~o.: __________ ~ ~ _ s_ g _R _ r_ p _T_ I .9 _ N ____________ t __ ~ __ ;l __ 1 ________ gty __ 

1 229-24708 OIL SIGHT WINDOW 77' 7\'~' 1 
2 R0-1952401-00 RUBBER RING 09Y:7' 1 
3 229-24401 MAIN SHAFT OIL TUBE t;r;Y :7"f:J.fJ:J.J\'17' 1 
4 SS-4150915-SP SCREW 15/64-28 L=9 f"-' ;f.y+ 15/64-28 L=9 1 
5 229-24609 RUBBER JOINT "f:J.f;:J.I\' 17' J=t' 7 1 
6 SS-4120615-SP SCREW 3/16-28 L-6 f"-':f.y' 3/16-28 L-6 1 
7 229-25101 OIL FELT PRESSER :iJY9:J.fJ7IibHti 1 
8 229-24153 RETURN PIPE ASM. :iJY9:J.fJJ\.17' (:7~) 1 
9 229-24302 RETURN PIPE HOLDER :iJY9:J.fJJ\. 17' !HI (1) 

10 CQ-2020000-00 OIL WICK :J.yy 0.3 
11 229-24500 HOOK OIL TUBE ;IJ\'"f:J.f;:J.J\.17' 1 
12 22!9-24807 PIPE HOLDER, LOWER ,,. 17' !HIY1 1 
13 SS-4150915-SP SCREW 15/64-28 L=9 f"-' :?-Y" 15/64-28 L=9 1 
14 229-24906 OIL REGULATOR SCREW SPRING :J.93f;f::rt;tJ;f.Y' 1\';?. 1 
15 22!~-25002 OIL REGULATOR SCREW Y:f:y' :7'?I)1Jb:J.9 3f;f3f;tJ;f.y' 1 
16 114-04555 LUBRICATING OIL PUMP ASM. :'pt;:J.JJ;' Y7' 11 :7~ 1 
17 22B-23304 PUMP BODY INSTALLING PLATE J!;' Y7' 11HJ?"11 (1) 
18 SL-4030851-SF SCREW M3 L=8 t':IJ';f.J't 7"-'J;f.Y' M3 L=8 (3) 
19 22B-23007 PUMP BODY ;Ji" Y7' 11 (1) 
20 22B-23700 IMPELLER 1Y"-' 7- (1) 
21 SE-4301041-SR SCREW D=3 L-1 0 1::17.11~:?-5'' D-3 L-10 (3) 
22 22B-23205 PUMP BODY COVER ;Ji' Y7' 1171 (1) 
23 22B-23809 PUMP BODY SUPPORT PLATE ;Ji' YT 11??"11 (1) 
24 22B-23403 PLUNGER 7' 7YY t- (1) 
25 229-23601 PLUNGER SPRING 7' 7YY' t-1\' :f. (1) 
26 22B-23502 PLUNGER SCREW 7' 7YY' t-:?-5'' (1) 
27 22B-23908 HOOK DRIVING SHAFT OILING PIPE Jl:Y' :7"f:J.f;:J.J\'17' (1) 
28 SS·-6111010-TP SCREW 11/64-40 L= 9.5 t7:?-Y 11/64-40 L=9.5 1 
29 22B-24005 PUMP BODY STRUT ;J;• Y7' 115'f:J.fJ 1 
30 * CQ·-2020000-00 OIL WICK ::l.YY 0. 1 
31 * CQ·- 2000000-00 OIL WICK :J.yy 0. 1 
32 CQ·- 2020o'OO-OO OIL WICK :J.yy 0.75 
33 CQ·- 2020000-00 OIL WICK :J.JY 0. 1 
34 EA--9500B00-00 CLIP CV-70S ?"J'/:7 )\. y v 60 5 
35 CQ·-3000000-FO OIL FELT 7IJb~ 0.01 
36 SS·-4120615-SP SCREW 3/16-28 L=6 7"-' ~y· 3/16-28 L-6 1 
37 400-21999 FACE PLATE OIL SHIELD (B) )yT :J.J!;' f;J\' YB 1 
38 400-25328 OIL SHIELD (C) :J.;J\' t;l\' yC 1 
39 400-27938 HOLDER :!JY9:J.t;l\• 17' !HI 1 
40 * 400-30403 OIL WICK SUPPORT ::l.JYHI 1 
41 * 400-30402 OIL SHIELD (D) :J.;J\' t;l\' yD 1 

-14-

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



8. OIL RESERVOIR COMPONENTS 

183~00{,* 

-15-

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



R¥-F.:. _NQ __ ~OJ'E- ___ ~AJ<'J_: ~0.: __________ ~ _!': _ S_ g _R _I_ ~ _T_l 9 _ N ____________ t __ ~ _ j _ _ :f ________ gty __ 

1 * 400-29416 
2 229-31802 
3 229-31901 
4 229-32008 
5 SS-6700710-SH 

__,6,_------::::R-:::-0··098240 1-00 
7 229-32156 
8 NM-6060001-SE 
9 SM-8063012-TR 

10 SM-9061853-SR 
11 229-32453 
12 229-34707 
13 229-32305 
14 229-32206 
15 RE-1000000-KO 
16 229-34251 
17 229-34509 
18 229-34608 
19 229-34400 
20 229-34202 
21 229-34301 
22 SM-9061203-SE 
23 229-31703 

OIL RESERVOIR ASM. 
OIL RESERVOIR 
OIL RESERVOIR GASKET 
RUBBER CUSHION 
SCREW 5/16-24 L=7 
RUBBER RING 
KNEE LIFTER ROTATION ARM ASM. 
NUT M6 
SCREW M6 L=30 
SCREW M6 L= 17. 5 
BRACKET ASM. 
SCREW 
KNEE PRESS CROSS SHAFT 
SPRING 
E-RING 10 
KNEE PAD PLATE ASM. 
KNEE PAD PLATE COVER 
KNEE PAD UPRIGHT SHAFT 
KNEE PAD PLATE RUBBER 
KNEE PAD PLATE 
KNEE PAD PLATE SUPPORT 
SCREW M6 L=12 
KNEE LIFTER PUSH ROD 

-16-

yr 7:r '7 9 C 'JYJ. ? ) 
yr 7:J.· '79 
Yr 7:J.• '79TI" Y'\'Y 
t-?r '!t'!i"xJ· A 
t7tY· 5/16-24 L=7 
09Y::r· 
t'!J·y;·n1rY?r· c::r~) 
IJY:M:TYl- M6 1 y~ 
}-;{ty• 

n1n::rlli· Jv t-
t'!i"· Yr:J.rY· ::rt-9Y'J?r· c::r~) 
t'!J•yj:J,jy•:7t-9Y'J?r·y;{ty· 
t'!i"• YT3JY" :7 
t'!i"· y;· 7JHY?r· J\'1 
E;IJ':J.l-M 10 '· 
t'!i"·Yr1:J.C:7~) 
t'!t· Yr1:J.n,\·­
t'!i"'Yr:J.rY·::r 
t'!i"'771:J.J' A 
t'!t·7r1:J. 
t'!t•7r1M'!JI 
!1Yn:7lli' Jv }- M6 L= 12 
t'!i"• 7Y Jtyl];•? 

1 
(1) 
(1) 
(4) 
(1) 
(1) 
(1) 
(2) 
(2) 
(1) 
(1) 
(2) 
(1) 
(1) 
(1) 
1 

(1) 
(1) 
(1) 
(1) 
(1) 
(1) 

1 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



!lliJ: ~0 __ _NQ~ ____ ~AJ3T_ ~0: __________ ~ ~ _ S_ g _R _I_ ~ _ T_ ! _0 _ ~ ___________ ~ _ _ '.1 __ ~ __ 1 _ ______ .. _ g_t~ _ 

1 229-33451 BELT COVER ASMO J\" !1~;/JI\"- (~~) 1 
2 229-33402 BELT COVER A "-" !1~;/JI\" -A (1) 
3 229-33501 BELT COVER A CAP "-" !1~;/JI\" -A{t:l'T (1) 
4 229-33659 BELT COVER B COMPLo "·~~;IJI\"-B(j:J'J"l)) (I) 
5 229-33600 BELT COVER B "-" ~~;IJI\" -B (1) 
6 229-33758 BELT COVER B LID ASMO "-" M:bl\" -B7:51(7~) (1) 
7 229-33907 BELT COVER STRUT J\" ~~;IJI\" -yf~? (1) 
8 229-34004 SET SCREW "-" ~~;IJI\" -A~:;{~Y ( 2) 
9 SS-4121415-SP SCREW 3/16-28 L=14 j-J\" ~y· 3/16-28 L=I4 (1) 

10 WP-0501016-SD WASHER 5X10o5X1 t7,·;&·~ 5Xl005X1 (1) 
11 SK-3412000-SC WOOD SCREW D=4 01 L-20 '?JH:~w D=4.1 L-20 (2) 
12 WP-0450826-SC WASHER 405X10X008 t7,·;&·~ 405X10X008 ( 2) 
13 114-15866 BOBBIN WINDER COMPL 1~Wll)f j:J>J" ? 1 
14 229-28501 THREAD TENSION POST BASE 1~'<f-f~f39Y*"?:51"1 (1) 
15 SS-4110515-SP SCREW 11/64-40 L=5 j-J\" ~y· 11/64-40 L=5 (1) 
16 229-28907 THREAD TENSION DISK 1~f3l)yt• 7 ( 2) 
17 229-29004 THREAD TENSION SPRING 1~f3')YI\"~ (1) 
18 229-28808 NUT 1~f3?"ltn (1) 
19 SS-4110515-SP SCREW 11/64-40 L=5 j-J\" ~y 11/64-40 L=5 (1) 
20 229-28402 CONTROL RUBBER HOLDING PLATE t1{"3J" AHI1:5! (1) 
21 229-28303 CONTROL RUBBER t1{"3J" A (1) 
22 114-15908 POSITIONING FINGER *" t"Y;HI (1) 
23 SD-0490261-SP HINGE SCREW D=4o9 H=2.6 :51"'./~y· D=4.9 H=206 (1) 
24 SS-7081310-SP SCREW 1/8-44 L=12 0 5 '?JR7~· 1/8-44 L=12 0 5 (1) 
25 SS-8110510-SP SCREW 11/64-40 L=5 ~;;{~y· 11/64-40 L=5 (1) 
26 229-28709 THREAD TENS I ON POST 1~'<f-f~f3l)yt'? (1) 
27 229-27305 BOBBIN WINDER BASE 1~"1~"1 (1) 
28 229-27404 BOBBIN WINDER 1~'?~Jl,'( (1) 
29 229-27602 BOBBIN WINDER SPINDLE 1~"1'\Y ~ (1) 
30 SK-3412000-SC WOOD SCREW D=4 01 L=20 '?JH:~~y D=4.1 L=20 2 
31 WP-0450826-SC WASHER 405X10X008 t7,. ;&· ~ 40 5X10XO. 8 2 

-17-

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



10. THREAD STAND COMPONENTS 

*.lr~i:Mt* 
~-------------------------------, 

./ 6 7 J///. ~A EJ-a I 
(/ 2-U ~ 9 I 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

3 
1 5 

I -~ 
/ I 

~-/--~ I 
/ I I 

/ II 
I 

! v-
L ______________________________________ _ 

!.lli_F)'!.o ___ N~ ___ .. P~T_N9. ___________ D_E_ § _c_~ J_P_ I _r_q_ ~ ___________ ~ _ _ 'J _ _ ~ _ _ 1 _ ________ Q_!:~ _ 

1 22!!-30358 THREAD STAND ASM. -{l-!;lj;Jryf(:7~) 1 
2 22!!-31109 SPOOL RETAINER 1r'i':t7H' :;{ (2) 
3 22!!-31000 SPOOL PIN 1 r '7'\'? ~nr ? (2) 
4 22!!-30903 SPOOL REST CUSHION 11- '7'\'M:Jt' 7:7'Y'h'J (2) 
5 22B-30804 SPOOL REST 1r'i':t??f 7 (2) 
6 SM-·6061610-SC SCREW M6 L=16 t7::I~Y M6 L-15 (2) 
7 22B-30705 THREAD GUIDE ARM JOINT 1H7ili' ?'J;;{7Jf:7' (2) 
8 22B-31406 SPOOL REST ROD RUBBER CAP 1H7ili'?ili::I'::I' 1. (1) 
B 22H-30507 SPOOL REST ARM 1H7?7' (2) 

10 22B-30408 SPOOL REST ROD, UPPER 1H7iJ;'ry(ryi) (1) 
11 22H-31307 SPOOL REST ROD JOINT 1r!;l7ili'?n·:r (1) 
12 SM-·4051405-SE SCREW M5 L=14 fl\' J~y· M5 L=14 (2) 
13 NM-·6050001-SE NUT M5 l11Mf;)lj- M5 ( 2) 
14 22B-30309 SPOOL REST ROD, LOWER 1J.!;lj;li'ry('J!;l) (1) 
15 22H-31208 THREAD GUIDE 1}~f ( 2) 
16 WS-·0510002-KN SPRING WASHER A'~:Jt'7J'~ 5.1XB.2X1.3 ( 2) 
17 NM-·6050001-SE NUT M5 ll::YM71r M5 (2) 
18 NM-·6160511-SE NUT M16Xl. 5 ll::YM:J-1r M16X1. 5 1'J.2 (1) 
1B WP-·1612616-SE WASHER 16X30X2.6 t7:Jt' 71'-* ( 2) 
20 WS-·1643202-KR SPRING WASHER A'~:Jt'7J'~ 16.4X26.6X3.2 (1) 

-18-

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



11. LIST FOR INFORMATION OF CHANGE 

~J!·rw¥& IJ A r-
As to the place changed, refer to the corresponding Rev. No. 
When previous parts(Obsoleted part)and new parts(Added parts)are 
not interchangeable with each other: 
In this case,even obsoleted parts(D.)can be ordered with the 
obsoleted part number,so select the parts with changed dates and 
place your orders. 

~IIiiJT!d:, ~t3Rev. No. ~H.:'~lll1<t~~~'· 
lillciitOHi:!3H1iJ~1J~ '~:@0),1} !1 , Jllm ~ nt::ciitll"t , :::iltl" C3 J: t. 

40027203 

No . 1 4 2 1 -@1] · · ·Rev . N c1 • 

*A:Added partsi~lillciit/D:Obsoleted partslllillciit/E:ErratumDI 

Rev. Page Ref. Parts No. Rev. Page Ref. Parts No. 
* No. ~ No. " I * No. ~ No. " I 00 00 

D 0 1 6 24 81830-141-HAO A 02 6 24 400-21608 
D 0 1 6 34 89117-201-000 A 02 6 34 400-21610 
D 0 1 6 38 212-71556 A 02 6 38 400-21609 
D 0 1 8 37 229-07000 A 02 8 37 400-17805 
D 0 1 1 2 3 83003-141-HOO-A A 02 1 2 3 400-22003 
D 0 1 1 2 1 9 83014-141-H00-8 A 02 1 2 1 9 400-22000 
D 0 1 1 2 25 400-21607 A 02 1 2 25 400-29415 
D 0 1 1 2 40 83033-141-HOO A 02 1 2 40 400-21628 
D 0 1 1 2 41 83034-141-HOO A 02 1 2 41 400-21588 
D 0 1 1 2 47 400-21605 A 02 1 2 47 400-29413 
D 0 1 1 2 48 400-21606 A 02 1 2 48 400-29414 
D 0 1 1 4 30 CQ-3030000-00 A 02 1 4 30 CQ-2020000-00 
D 0 1 1 4 3 1 E8760-452-FOO 

A 02 1 4 3 1 CQ-2000000-00 
A 02 1 4 40 400-30403 
A 02 1 4 41 400-30402 

D 0 1 1 6 1 229-31851 A 02 1 6 1 400-29416 

-19-

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



NUMERICAL INDEX OF PARTS 
"' PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF 

Ji'ltil' ][ NO tlM!l' ][ NO £'111' ][ NO Ji'lt:lll' ][ NO 

B1213-012-000 12 65 SM-6061610-SC 18 6 SS-8681650-TP 4 14 229-12901 10 30 
Bl215-552-000 4 26 SM-8061010-TP 10 10 229-13008 10 39 
Bl305-012-000 6 14 SM-8061050-TP 10 9 TA-0850604-RO 2 5 229-13008 10 48 
B1306-155-000 6 13 SM-8063012-TR 16 9 TA-0950806-RO 2 56 229-13701 10 28 
B1306-155-000 6 16 SM-9061203-SE 16 22 TA-1250406-RO 2 39 229-15003 10 34 
BI307-155-0CO 6 12 SM-9061853-SR 16 10 TA-1250705-RO 2 6 229-15151 10 32 
BI307-155-000 6 18 SS-2110915-SP 2 54 TA-2000502-RO 2 10 229-15201 10 36 
B1307-155-000 6 19 SS-2110920-TP 2 36 TA-2050406-RO 2 46 229-15359 10 46 
B1308-155-000 6 21 SS-4080620-TP 10 26 TA-2101002-RO 2 11 229-16308 6 27 
B1414-012-000 12 30 SS-4110515-SP 17 15 TA-2351004-RO 2 16 229-16506 6 5 
B1414-555-000 6 6 SS-4110515-SP 17 19 229-17058 6 36 
Bl510-155-000 8 16 SS-4110915-TP 6 33 WP-0450826-SC 17 12 229-17157 6 29 
Bl521-555-000 8 2 SS-4112215-SP 2 55 WP-0450826-SC 17 31 229-20003 8 22 
B3009-141-HOA 12 8 SS-4120615-SP 2 19 WP-0480856-SP 10 45 229-20201 8 18 
B3010-141-HOO 12 9 SS-4120615-SP 2 20 WP-0501016-SD 17 10 229-20300 8 21 
B3015-141-HOO 12 20 SS-4120615-SP 14 6 WP-0650876-SD 12 11 229-20409 8 19 
B3016-141-HOO 12 17 SS-4120615-SP 14 36 WP-1612616-SE 18 19 229-20607 2 37 
B3029-141-HOO 12 36 SS-4120915-SP 2 7 WS-0510002-KN 18 16 229-20904 2 34 

SS-4120915-SP 2 40 WS-1643202-KR 18 20 229-21209 2 29 
CM-3002000-01 2 48 SS-4120915-SP 6 28 WZ-1250300-KO 10 40 229-21308 2 24 
CM-3002001-Al 2 51 SS-4120915-SP 12 59 229-21407 2 25 
CQ-2000000-00 14 31 SS-4120915-SP 12 63 110-01500 2 22 229-21506 2 28 
CQ-2020000-00 14 10 SS-4120915-SP 12 64 ll0-02508 4 21 229-21605 2 30 
CQ-2020000-00 14 30 SS-4121015-SP 2 47 110-02904 4 28 229-21803 2 27 
CQ-2020000-00 14 32 SS-4121415-SP 17 9 110-06509 8 7 229-23007 14 19 
CQ-2020000-00 14 33 SS-4150915-SP 14 4 110-18108 8 23 229-23205 14 22 
CQ-3000000-FO 14 35 SS-4150915-SP 14 13 110-50655 10 19 229-23304 14 17 
CS-1471212-SH 12 50 SS-4701415-SD 2 49 114-03300 6 31 229-23403 14 24 

SS-6060210-SP 2 44 114-04555 14 16 229-23502 14 26 
EA-9500BOO-OO 14 34 SS-6080320-SP 2 3 114-04704 6 4 229-23601 14 25 

SS-6090910-SP 8 11 114-15205 2 18 229-23700 14 20 
MDP-170B2100 6 11 SS-6110420-TP 6 30 114-15866 17 13 229-23809 14 23 

SS-6110610-TP 2 38 114-15908 17 22 229-23908 14 27 
NM-6050001-SE 18 13 SS-6111010-TP 14 28 229-24005 14 29 
NM-6050001-SE 18 17 SS-6121210-SP 10 22 228-88002 12 44 229-24153 14 8 
NM-6060001-SE 16 8 SS-6121210-SP 10 33 229-01003 2 45 229-24302 14 9 
NM-6160511-SE 18 18 SS-6121210-SP 10 41 229-01201 2 42 229-24401 14 3 
NS-6150310-SP 12 13 SS-6121210-SP 10 47 229-01250 2 41 229-24500 14 ll 
NS-6150310-SP 12 52 SS-6121860-SP 10 12 229-01300 2 43 229-24609 14 5 
NS-6160520-SP 12 54 SS-6151412-TP 12 7 229-01409 6 1 229-24708 14 I 
NS-6680320-SP 12 55 SS-6700710-SH 16 5 229-01508 2 58 229,-24807 14 12 
NS-6680320-SP 12 57 SS-7080510-TP 6 9 229-01805 2 52 229-24906 14 14 
NS-6680410-SP 10 31 SS-7081310-SP 17 24 . 229-02506 2 2 229-25002 14 15 
NS-6680410-SP 12 56 SS-7090610-SP 12 1 229-02605 2 53 229-25101 14 7 

SS-7091110-SP 12 62 229-03009 4 31 229-27305 17 27 
PS-0500202-KP 2 57 SS-7091110-TP 8 8 229-03207 4 7 229-27404 17 28 

SS-7110540-SP 2 50 229-03306 4 27 229-27602 17 29 
RC-0150001-KP 10 24 SS-7120910-TP 10 52 229-03405 4 20 229-28303 17 21 
RC-0150001-KP 10 42 SS-7121410-TP 10 44 229-03900 4 32 229-28402 17 20 
RC-1850001-KP 4 22 SS-7121410-TP 12 61 229-04106 4 25 229-28501 17 14 
RE-0400000-KO 12 31 SS-7620750-SP 10 57 229-04155 4 23 229-28709 17 26 
RE-0500000-KO 8 9 SS-7681650-TP 4 17 229-04155 10 37 229-28808 17 18 
RE-0500000-KO 8 17 SS-8090670-SP 2 32 229-04155 10 49 229-28907 17 16 
RE-0500000-KO 8 33 SS-811041 0-TP 6 37 229-04155 12 49 229-29004 17 17 
RE-0500000-KO 8 35 SS-8110410-TP 10 55 229-05103 6 25 229-30309 18 14 
RE-1000000-KO 16 15 SS-8110510-SP 17 25 229-05202 6 26 229-30358 18 1 
R0-0291801-00 4 3 SS-8150510-TP 12 16 229-06101 6 2 229-30408 18 10 
R0-0371801-00 8 3 SS-8150710-TP 2 33 229-07505 8 24 229-30507 18 9 
R0-0442401-00 4 16 SS-8151150-TP 4 1 229-07604 8 25 229-30705 18 7 
R0-0781901-00 10 51 SS-8151150-TP 12 46 229-07703 8 26 229-30804 18 5 
R0-0922702-00 10 29 SS-8151550-SP 4 30 229-07802 8 1 229-30903 18 4 
R0-0982401-00 16 6 SS-8660410-SP 4 15 229-08107 8 31 229-31000 18 3 
R0-1952401-00 14 2 SS-8660610-TP 4 24 229-08206 8 32 229-31109 18 2 

SS-8660610-TP 4 34 229-08305 8 34 229-31208 18 15 
SD-0490261-SP 17 23 SS-8660610-TP 10 38 229-08503 8 5 229-31307 18 11 
SD-0720331-SP 8 13 SS-8660610-TP 10 50 229-08602 8 6 229-31406 18 8 
SD-0850751-SP 12 14 SS-8660610-TP 12 51 229-08800 8 14 229-31703 16 23 
SD-0850751-SP 12 24 SS-8660612-TP 12 66 229-08909 8 12 229-31802 16 2 
SD-1000801-SH 10 35 SS-8660810-TP 4 6 229-09006 8 15 229-31901 16 3 
SD-1020961-SP 12 60 SS-8660810-TP 6 15 229-11705 10 5 229-32008 16 4 
SE-4301041-SR 14 21 SS-8660810-TP 6 17 229-11804 10 16 229-32156 16 7 
SK-3412000-SC 17 11 SS-8660810-TP 6 20 229-12000 10 14 229-32206 16 14 
SK-3412000-SC 17 30 SS-8660810-TP 6 22 229-12109 10 15 229-32305 16 13 
SL-4030851-SF 14 18 SS-8660810-TP 8 10 229-12505 10 17 229-32453 16 11 
SM-4051055-SP 4 9 SS-8661030-SP 4 35 229-12703 10 11 229-33402 17 2 
SM-4051405-SE 18 12 SS-8681650-TP 4 11 229-12802 10 8 229-33451 17 1 

-20-

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



NUMERICAL INDEX OF PARTS 
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF 

£ill= ][ NO £ill= ][ NO £ill= ][ NO £ill= 1'( NO 

229-33501 17 3 400-21999 14 37 
229-33600 17 5 400_:22000 12 19 
229-33659 17 4 400-22003 12 3 
229-33758 17 6 400-22646 2 1 
229-33907 17 7 400-22647 2 8 
229-34004 17 8 400-22772 12 27 
229-34202 16 20 400-23030 6 3 
229-34251 16 16 400-23031 4 33 
229-34301 16 21 400-23033 12 43 
229-34400 16 19 400-23223 6 7 
229-34509 16 17 400-23246 8 36 
229-34608 16 18 400-23295 2 17 
229-34707 16 12 400-24117 10 4 
229-40654 10 43 400-24118 4 19 
229-40803. 10 23 400-24119 10 3 
229-45307 2 31 400-24121 10 18 
229-58300 2 15 400-24122 8 29 
229-62005 2 26 400-24124 6 10 
229-62054 2 23 400-24130 10 1 
229-72806 10 54 400-24132 8 30 
229-72806 10 56 400-24308 10 21 
236-26104 2 21 400-25328 14 38 

400-25574 12 53 
400-17805 8 37 400-26194 10 20 
400-21567 2 9 400-26195 10 2 
400-21568 8 28 400-26456 4 29 
400-21570 8 4 400-26457 4 8 
400-21571 10 13 400-26519 10 6 
400-21574 4 5 400-26520 10 53 
400-21575 4 12 400-27512 12 21 
400-21576 12 2 400-27561 10 7 
400-21577 12 23 400-27810 12 12 
400-21578 12 4 400-27938 14 39 
400-21579 12 15 400-29413 12 47 
400-21581 12 18 400-29414 12 48 -
400-21582 12 22 400-29415 12 25 
400-21583 12 32 400-29416 16 1 
400-21584 12 33 400-30402 14 41 
400-21585 12 34 400-30403 14 40 
400-21587 12 37 
400-21588 12 41 
400-21590 12 45 
400-21592 2 13 
400-21593 2 14 
400-21594 12 38 
400-21595 12 39 
400-21597 8 38 
400-21604 6 8 
400-21608 6 24 
400-21609 6 38 
400-21610 6 34 
400-21612 6 23 
400-21613 6 35 
400-21615 2 35 
400-21617 8 27 
400-21621 10 27 
400-21622 6 32 
400-21623 12 5 
400-21625 12 10 
400-21627 12 26 
400-21628 12 40 
400-21629 12 42 
400-21630 12 58 
400-21635 4 18 
400-21770 4 13 
400-21772 10 25 
400-21773 4 4 
400-21774 4 10 
400-21775 4 2 
400-21782 12 6 
400-21787 12 28 
400-21788 12 29 
400-21790 2 4 
400-21791 8 20 
400-21907 2 12 
400-21938 12 35 

-21-

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



MEM<)· 

-22-

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



MEMO 

\. 

-23-

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



LIUKI. 

JUKl CORPORATION 

COI¥'ohl <C) :1:00-I JIAQ COfiP. 
*&~·~--~5U. ~~·~~ 
1:1!%\..~T. 
AA riglu ~ lniOIItl"""-t.., wo:;•fd, 

:• . ' 

JUKI~il81! 

a•L~I), ;:fi~r.t 
To Order <lr fl:r ful'!llt!r 
infQI~Mion. 
!)leaN COf'UIC'I : 

ll!.;~,t-')' l};t l'tz#f£iUIIIJ1!:r).,t;(.t( J:)!'t (t·~&\la-... 
'4 n. dlt$afptlln CXIWII'od rn 1108 paru liM it t\b)ll\:110 <fl~ b im~enl oi t-.: ~4ly ..,.»Jout ro!M. 
l8! :,~,f-'!1 '1 '- i-t:, 200U12i!Uttli')M&ti:tt1!D I.. I! t.~t"Y. 
.,. TNt ports b1 Iii f(.l\t4 i'l ebeoldtr.u v.ilh tre Ff'OClc:t specl'lt.ldons a el 0~ 2COL 

------------------------·---

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p




